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18.000 GHz 26.000 GHz 1.000 MHz 18.57143 GHz -41.23 dém -16.23 dB 18,000 GHz 26.000 GHz 1.000 MHz 18.57942 GHz -41.40 dBm -16.40 dB
—
L J J v J
14: Date:
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LTE Band 7 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum Lo Spectrum e
Ref Level 0.00 dem Offset 12.80 dB Mode Auto Sweep Ref Level 0.00 dém Offset 12.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
_10 ddpR—$PURIOUS | INE_ARS PARS _10 ddRR—$PURIOUS | INE_ARS PABS
-20 dBm -20 dem
| SPURIOUS_LINE_ABS, | SPURIOUS_LINE_ABS,
-40 dBm -
AR {ARAAA "
N L_/\M/w/\/.,- ,V-/\PWN‘A """"""W\.-W_n/v\m,’\/ ernpann ] L/\WWVWWWMAMWM
"€0 db
-60 dBm
<70 d@
-80 dei
-90 de
Start 30.0 MHz 6006 pts Stop 26.0 GHz Start 30.0 MHz 6006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Range Low |  Range Up RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 753.38162 MHz -45.57 dém -20.57 dB | 30.000 MHz 1.000 GHz 1.000 MHz 839.62537 MHz -45.68 dBm -20.68 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.32254 GHz -44.45 dBm -19.45 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.24812 GHz -44.42 dBm -19.42 de
2.580 GHz 5.000 GHz 1.000 MHz 4.77396 GHz -41.74 dBm -16.74 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.80055 GHz -41.47 dém -16.47 dB
5.000 GHz | 10.000 GHz 1.000 MHz 6.95055 GHz -37.86 dBm -12.86 dB 5.000 GHz | 10.000 GHz 1.000 MHz 6.94555 GHz -37.95 dém -12,95 dB
10.000 GHz 18.000 GHz 1.000 MHz | 17.10889 GHz -41.54 dBm -16.54 dB 10.000 GHz 18.000 GHz 1.000 MHz 17.10889 GHz -41.42 dém -16.42 dB
18.000 GHz 26.000 GHz 1.000 MHz | 18.57143 GHz | -41.22 dBm -16.22 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.57942 GHz -41.33 dém -16.33 dB
) [ )i i

Date:

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum mv-“ Spectrum u?
Ref Level 0.00 dBm Offset 12.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit ¢heck Limit ¢heck PABS
-10 ddRR—$EPURIOUS J INE_ABS _10 ddRR—SPURIOUS | INE_ARS PARS
-20 dB -20 dB
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS,
L] dB 1.l
=40 dBm
AR~ " v
=50 dB|
-60 dB
=70 dBm
-80 dBm
00 dB
Start 30.0 MHz 6006 pts Stop 26.0 GHz Start 30.0 MHz 6006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Range Low |  Range Up RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 665.19980 MHz -45.60 dBm | -20.60 dB | 30.000 MHz 1,000 GHz 1.000 MHz §71.20380 MHz -45.48 dBm -20.48 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.23323 GHz -44.35 dBm -19.35 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.43567 GHz -44.40 dBm -19.40 dB
2.580 GHz 5.000 GHz 1.000 MHz | 4.77637 GHz -41.60 dBm -16.60 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.79571 GHz -41.51 dBm -16.51 dB
5.000 GHz | 10.000 GHz 1.000 MHz 6.94555 GHz -37.94 dém -12.94 dB 5.000 GHz | 10.000 GHz 1.000 MHz 6.95554 GHz -37.84 dBm -12.84 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.11688 GHz -41.39 dBm | -16.39 dB 10.000 GHz 18.000 GHz 1.000 MHz 17.10889 GHz -41.44 dBm -16.44 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.57143 GHz -41.20 dBm -16.20 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.57143 GHz -41.20 dBm -16.20 dB
L J A ] [
Date 15:07:25 Date: 11
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saronas. FCC RF Test Report

Report No. : FG571616B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0002
40 Normal Voltage 0.0003
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0009

-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Battery End Point 0.0009

Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =

4.2V

2. The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
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saronas. FCC RF Test Report

Report No. : FG571616B

Appendix B. Test Results of Radiated Test

ERP/EIRP
LTE Band 2/ 1.4MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 16.17 0.0414 14.77 0.0300
Middle QPSK 1 0 17.10 0.0513 15.37 0.0344
Highest 1 0 17.66 0.0583 15.26 0.0336
Lowest 1 0 16.54 0.0451 14.94 0.0312
Middle 16QAM 1 0 17.35 0.0543 15.66 0.0368
Highest 1 0 17.96 0.0625 15.57 0.0361
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)

Lowest 1 8 16.18 0.0415 14.94 0.0312

Middle QPSK 1 8 17.33 0.0541 15.48 0.0353
Highest 1 8 17.58 0.0573 15.21 0.0332
Lowest 1 8 16.46 0.0443 14.96 0.0313

Middle 16QAM 1 8 17.14 0.0518 15.51 0.0356
Highest 1 8 17.84 0.0608 15.35 0.0343

Limit EIRP < 2W Result PASS
SPORTON INTERNATIONAL INC. Page Number : B1of B23
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Report No. : FG571616B

LTE Band 2 / 5MHz

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 16.33 0.0430 14.94 0.0312
Middle QPSK 1 0 17.09 0.0512 15.18 0.0330
Highest 1 0 17.55 0.0569 15.32 0.0340
Lowest 1 24 16.52 0.0449 14.94 0.0312
Middle 16QAM 1 24 17.34 0.0542 15.56 0.0360
Highest 1 24 17.75 0.0596 15.47 0.0352
Limit EIRP < 2W Result PASS
LTE Band 2 / 10MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 16.50 0.0447 15.45 0.0351
Middle QPSK 1 0 17.28 0.0535 15.92 0.0391
Highest 1 0 17.64 0.0581 15.68 0.0370
Lowest 1 0 16.81 0.0480 15.78 0.0378
Middle 16QAM 1 0 17.53 0.0566 16.15 0.0412
Highest 1 0 17.86 0.0611 16.08 0.0406
Limit EIRP < 2W Result PASS
LTE Band 2 / 15MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 16.29 0.0426 15.33 0.0341
Middle QPSK 1 0 16.95 0.0495 15.60 0.0363
Highest 1 0 17.42 0.0552 15.28 0.0337
Lowest 1 0 16.50 0.0447 15.46 0.0352
Middle 16QAM 1 0 17.35 0.0543 15.52 0.0356
Highest 1 0 17.58 0.0573 15.67 0.0369
Limit EIRP < 2W Result PASS
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s=amranas. FCC RF Test Report Report No. : FG571616B

LTE Band 2 / 20MHz

RB Horizontal Vertical
Channel Modulation :
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 16.37 0.0434 15.16 0.0328
Middle QPSK 1 0 17.10 0.0513 15.59 0.0362
Highest 1 0 17.38 0.0547 15.10 0.0324
Lowest 1 99 16.74 0.0472 15.49 0.0354
Middle 16QAM 1 99 17.47 0.0558 15.63 0.0366
Highest 1 99 17.70 0.0589 15.46 0.0352
Limit EIRP < 2W Result PASS
SPORTON INTERNATIONAL INC. Page Number : B3 of B23
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LTE Band 4/ 1.4MHz

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 3 16.13 0.0410 14.86 0.0306
Middle QPSK 1 3 16.24 0.0421 15.14 0.0327
Highest 1 3 16.14 0.0411 14.88 0.0308
Lowest 1 0 16.51 0.0448 15.38 0.0345
Middle 16QAM 1 0 16.36 0.0433 15.42 0.0348
Highest 1 0 16.56 0.0453 15.57 0.0361
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 8 16.18 0.0415 15.02 0.0318
Middle QPSK 1 8 16.42 0.0439 15.30 0.0339
Highest 1 8 16.19 0.0416 15.39 0.0346
Lowest 1 8 16.42 0.0439 15.31 0.0340
Middle 16QAM 1 8 16.58 0.0455 15.64 0.0366
Highest 1 8 16.51 0.0448 15.59 0.0362
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 16.03 0.0401 15.26 0.0336
Middle QPSK 1 0 16.16 0.0413 15.37 0.0344
Highest 1 0 16.37 0.0434 15.44 0.0350
Lowest 1 12 16.51 0.0448 15.48 0.0353
Middle 16QAM 1 12 16.67 0.0465 15.63 0.0366
Highest 1 12 16.47 0.0444 15.79 0.0379
Limit EIRP < 1W Result PASS
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LTE Band 4/ 10MHz

RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 16.56 0.0453 15.53 0.0357
Middle QPSK 1 0 16.43 0.0440 15.63 0.0366
Highest 1 0 16.50 0.0447 15.54 0.0358
Lowest 1 0 16.94 0.0494 15.83 0.0383
Middle 16QAM 1 0 16.57 0.0454 15.96 0.0394
Highest 1 0 16.72 0.0470 15.78 0.0378
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 16.30 0.0427 15.28 0.0337
Middle QPSK 1 0 16.21 0.0418 15.43 0.0349
Highest 1 0 16.34 0.0431 15.32 0.0340
Lowest 1 0 16.57 0.0454 15.52 0.0356
Middle 16QAM 1 0 16.54 0.0451 15.79 0.0379
Highest 1 0 16.66 0.0463 15.57 0.0361
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 16.45 0.0442 15.35 0.0343
Middle QPSK 1 0 16.51 0.0448 15.63 0.0366
Highest 1 0 16.00 0.0398 15.10 0.0324
Lowest 1 0 16.58 0.0455 15.58 0.0361
Middle 16QAM 1 0 16.75 0.0473 15.87 0.0386
Highest 1 0 16.28 0.0425 15.43 0.0349
Limit EIRP < 1W Result PASS
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LTE Band 7 / 5MHz

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 17.47 0.0558 15.22 0.0333
Middle QPSK 1 0 17.72 0.0592 15.15 0.0327
Highest 1 0 17.50 0.0562 15.31 0.0340
Lowest 1 12 17.62 0.0578 15.24 0.0334
Middle 16QAM 1 12 17.89 0.0615 15.18 0.0330
Highest 1 12 17.73 0.0593 15.48 0.0353
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 25 24 17.20 0.0525 15.00 0.0316
Middle QPSK 25 24 17.86 0.0611 14.93 0.0311
Highest 25 24 17.41 0.0551 15.21 0.0332
Lowest 1 49 17.50 0.0562 15.17 0.0329
Middle 16QAM 1 49 17.94 0.0622 15.24 0.0334
Highest 1 49 17.78 0.0600 15.60 0.0363
Limit EIRP < 2W Result PASS
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LTE Band 7 / 15MHz

S N RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 17.30 0.0537 15.03 0.0318
Middle QPSK 1 0 17.45 0.0556 14.84 0.0305
Highest 1 0 17.68 0.0586 15.30 0.0339
Lowest 1 0 17.53 0.0566 15.21 0.0332
Middle 16QAM 1 0 17.62 0.0578 15.14 0.0327
Highest 1 0 17.56 0.0570 15.48 0.0353
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz
S— VA RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 17.32 0.0540 15.14 0.0327
Middle QPSK 1 0 17.59 0.0574 15.17 0.0329
Highest 1 0 17.67 0.0585 15.23 0.0333
Lowest 1 0 17.48 0.0560 15.33 0.0341
Middle 16QAM 1 0 17.74 0.0594 15.34 0.0342
Highest 1 0 17.81 0.0604 15.42 0.0348
Limit EIRP < 2W Result PASS
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Report No. : FG571616B

Radiated Spurious Emission

LTE Band 2 /1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3700 -58.49 -13 -45.49 -77.71 -65.06 1.67 8.24 H
5550 -54.04 -13 -41.04 -78.66 -61.11 2.65 9.72 H
L 7400 -52.89 -13 -39.89 -79.16 -62.03 2.46 11.60 H
owest 3700 -58.02 -13 -45.02 -78.13 -64.59 1.67 8.24 V
5550 -53.15 -13 -40.15 -78.76 -60.22 2.65 9.72 \Y
7400 -50.88 -13 -37.88 -79.18 -60.02 2.46 11.60 \Y
3756 -57.97 -13 -44.97 -77.36 -64.59 1.68 8.31 H
5637 -54.28 -13 -41.28 -78.93 -61.33 2.70 9.75 H
Middle 7517 -51.99 -13 -38.99 -79.04 -61.38 2.42 11.81 H
3756 -57.41 -13 -44.41 -77.65 -64.03 1.68 8.31 V
5637 -52.97 -13 -39.97 -78.51 -60.02 2.70 9.75 \Y
7517 -50.53 -13 -37.53 -79.19 -59.92 2.42 11.81 \Y
3817 -54.76 -13 -41.76 -77.74 -61.44 1.70 8.38 H
5725 -51.40 -13 -38.40 -78.51 -58.44 2.75 9.79 H
Highest 7634 -49.39 -13 -36.39 -79.02 -58.88 2.39 11.88 H
3817 -54.34 -13 -41.34 -77.6 -61.02 1.70 8.38 V
5725 -51.18 -13 -38.18 -78.93 -58.22 2.75 9.79 \Y
7634 -47.62 -13 -34.62 -78.95 -57.11 2.39 11.88 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2/ 3MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -58.91 -13 -45.91 -78.06 -65.48 1.67 8.24 H
5550 -54.15 -13 -41.15 -78.9 -61.22 2.65 9.72 H
Lowest 7400 -52.39 -13 -39.39 -78.89 -61.53 2.46 11.60 H
3700 -57.86 -13 -44.86 -77.97 -64.43 1.67 8.24 \Y
5550 -53.04 -13 -40.04 -78.88 -60.11 2.65 9.72 V
7400 -51.07 -13 -38.07 -79.19 -60.21 2.46 11.60 V
3756 -58.41 -13 -45.41 -77.54 -65.03 1.68 8.31 H
5635 -54.17 -13 -41.17 -78.88 -61.22 2.70 9.75 H
Middle 7514 -52.39 -13 -39.39 -79.2 -61.77 2.42 11.81 H
3756 -57.41 -13 -44.41 -77.6 -64.03 1.68 8.31 V
5635 -53.17 -13 -40.17 -78.88 -60.22 2.70 9.75 \Y
7514 -50.39 -13 -37.39 -78.89 -59.77 2.42 11.81 \Y
3812 -54.72 -13 -41.72 -77.62 -61.39 1.70 8.37 H
5721 -51.83 -13 -38.83 -78.71 -58.87 2.75 9.79 H
Highest 7628 -49.54 -13 -36.54 -79.24 -59.03 2.39 11.88 H
3812 -54.21 -13 -41.21 -77.38 -60.88 1.70 8.37 V
5721 -50.93 -13 -37.93 -78.71 -57.97 2.75 9.79 \Y
7628 -47.90 -13 -34.90 -79.19 -57.39 2.39 11.88 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2 /5MHz / QPSK / RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3700 -58.98 -13 -45.98 -78.16 -65.55 1.67 8.24 H
5550 -53.95 -13 -40.95 -78.71 -61.02 2.65 9.72 H
Lowest 7400 -52.63 -13 -39.63 -78.94 -61.77 2.46 11.60 H
3700 -57.98 -13 -44.98 -78.05 -64.55 1.67 8.24 V
5550 -52.95 -13 -39.95 -78.58 -60.02 2.65 9.72 V
7400 -50.99 -13 -37.99 -79.04 -60.13 2.46 11.60 V
3756 -58.43 -13 -45.43 -77.54 -65.05 1.68 8.31 H
5632 -54.06 -13 -41.06 -78.62 -61.11 2.70 9.75 H
Middle 7510 -52.01 -13 -39.01 -78.96 -61.39 2.43 11.81 H
3756 -57.44 -13 -44.44 -77.6 -64.06 1.68 8.31 V
5632 -53.17 -13 -40.17 -78.91 -60.22 2.70 9.75 V
7510 -50.68 -13 -37.68 -79.14 -60.06 2.43 11.81 \Y
3812 -54.52 -13 -41.52 -77.44 -61.19 1.70 8.37 H
5715 -51.88 -13 -38.88 -78.6 -58.92 2.75 9.79 H
Highest 7620 -49.53 -13 -36.53 -79.26 -59.01 2.39 11.87 H
3812 -54.39 -13 -41.39 -77.49 -61.06 1.70 8.37 V
5715 -51.08 -13 -38.08 -78.86 -58.12 2.75 9.79 \
7620 -47.91 -13 -34.91 -79.28 -57.39 2.39 11.87 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2 /10MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3700 -58.89 -13 -45.89 -78.07 -65.46 1.67 8.24 H
5550 -54.37 -13 -41.37 -78.98 -61.44 2.65 9.72 H
L 7400 -52.89 -13 -39.89 -79.16 -62.03 2.46 11.60 H
owest 3700 -58.45 -13 -45.45 -78.25 -65.02 1.67 8.24 \Y
5550 -52.95 -13 -39.95 -78.73 -60.02 2.65 9.72 V
7400 -50.97 -13 -37.97 -79.22 -60.11 2.46 11.60 V
3749 -58.44 -13 -45.44 -77.87 -65.06 1.68 8.30 H
5625 -54.06 -13 -41.06 -78.66 -61.11 2.70 9.75 H
Middle 7500 -52.29 -13 -39.29 -79.18 -61.66 2.43 11.80 H
3749 -57.64 -13 -44.64 -77.95 -64.26 1.68 8.30 V
5625 -53.01 -13 -40.01 -78.65 -60.06 2.70 9.75 \Y
7500 -50.14 -13 -37.14 -78.68 -59.51 2.43 11.80 \Y
3798 -54.76 -13 -41.76 -77.62 -61.42 1.70 8.36 H
5700 -51.89 -13 -38.89 -78.87 -58.93 2.74 9.78 H
Highest 7600 -49.60 -13 -36.60 -79.23 -59.06 2.40 11.86 H
3798 -54.22 -13 -41.22 -77.33 -60.88 1.70 8.36 V
5700 -50.39 -13 -37.39 -78.29 -57.43 2.74 9.78 \Y
7600 -47.83 -13 -34.83 -79.19 -57.29 2.40 11.86 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0904

Page Number

Report Version

: B11 of B23
Report Issued Date : Sep. 23, 2015

. Rev. 03

Report Template No.: BU5-FGLTE Version 1.3




saronas. FCC RF Test Report

Report No. : FG571616B

LTE Band 2 /15MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -57.98 -13 -44.98 -78.1 -64.55 1.67 8.24 H
5550 -54.04 -13 -41.04 -78.57 -61.11 2.65 9.72 H
Lowest 7400 -52.43 -13 -39.43 -78.82 -61.57 2.46 11.60 H
3700 -58.45 -13 -45.45 -78.26 -65.02 1.67 8.24 \Y
5550 -53.04 -13 -40.04 -78.82 -60.11 2.65 9.72 V
7400 -50.52 -13 -37.52 -78.7 -59.66 2.46 11.60 V
3742 -58.61 -13 -45.61 -78.08 -65.22 1.68 8.29 H
5617 -54.31 -13 -41.31 -78.94 -61.36 2.69 9.75 H
Middle 7490 -52.67 -13 -39.67 -79.22 -62.02 2.43 11.78 H
3742 -57.42 -13 -44.42 -77.63 -64.03 1.68 8.29 V
5617 -53.28 -13 -40.28 -78.91 -60.33 2.69 9.75 \Y
7490 -50.76 -13 -37.76 -79.19 -60.11 2.43 11.78 \Y
3791 -54.77 -13 -41.77 -77.3 -61.42 1.70 8.35 H
5685 -51.83 -13 -38.83 -78.72 -58.87 2.73 9.77 H
Highest 7580 -49.78 -13 -36.78 -79.41 -59.22 2.40 11.85 H
3791 -54.23 -13 -41.23 -77.25 -60.88 1.70 8.35 V
5685 -51.18 -13 -38.18 -78.99 -58.22 2.73 9.77 \Y
7580 -48.08 -13 -35.08 -79.3 -57.52 2.40 11.85 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0904

Page Number

Report Version

: B12 of B23
Report Issued Date : Sep. 23, 2015

. Rev. 03

Report Template No.: BU5-FGLTE Version 1.3




saronas. FCC RF Test Report

Report No. : FG571616B

LTE Band 2 /20MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -59.02 -13 -46.02 -78.17 -65.59 1.67 8.24 H
5550 -54.22 -13 -41.22 -78.97 -61.29 2.65 9.72 H
Lowest 7400 -52.89 -13 -39.89 -79.24 -62.03 2.46 11.60 H
3700 -57.64 -13 -44.64 -77.77 -64.21 1.67 8.24 \Y
5550 -53.01 -13 -40.01 -78.89 -60.08 2.65 9.72 V
7400 -51.07 -13 -38.07 -79.24 -60.21 2.46 11.60 V
3740 -58.52 -13 -45.52 -77.92 -65.13 1.68 8.29 H
5610 -54.16 -13 -41.16 -78.73 -61.22 2.69 9.74 H
Middle 7480 -52.74 -13 -39.74 -79.4 -62.06 2.44 11.76 H
3740 -57.94 -13 -44.94 -78.06 -64.55 1.68 8.29 V
5610 -51.96 -13 -38.96 -78.68 -59.02 2.69 9.74 \Y
7480 -51.12 -13 -38.12 -79.53 -60.44 2.44 11.76 \Y
3777 -55.38 -13 -42.38 -77.75 -62.02 1.69 8.33 H
5670 -52.06 -13 -39.06 -79.02 -590.11 2.72 9.77 H
Highest 7560 -50.01 -13 -37.01 -79.51 -59.44 241 11.84 H
3777 -54.47 -13 -41.47 -77.49 -61.11 1.69 8.33 V
5670 -51.17 -13 -38.17 -79.09 -58.22 2.72 9.77 \Y
7560 -48.60 -13 -35.60 -79.49 -58.03 241 11.84 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0904

Page Number

Report Version

: B13 of B23
Report Issued Date : Sep. 23, 2015

. Rev. 03

Report Template No.: BU5-FGLTE Version 1.3




saronas. FCC RF Test Report

Report No. : FG571616B

LTE Band 4 /1.4MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -59.83 -13 -46.83 -76.63 -65.9 1.58 7.65 H
5130 -55.91 -13 -42.91 -78.69 -63.2 2.41 9.70 H
6840 -53.23 -13 -40.23 -78.68 -61.2 2.64 10.61 H
Lowest
3420 -58.73 -13 -45.73 -76.8 -64.8 1.58 7.65 V
5130 -54.91 -13 -41.91 -78.71 -62.2 2.41 9.70 V
6840 -51.53 -13 -38.53 -78.15 -59.5 2.64 10.61 V
3462 -59.86 -13 -46.86 -76.78 -66.1 1.59 7.83 H
5195 -55.65 -13 -42.65 -78.43 -62.9 2.45 9.70 H
Middle 6927 -53.30 -13 -40.30 -78.91 -61.4 2.61 10.71 H
3462 -58.56 -13 -45.56 -76.76 -64.8 1.59 7.83 V
5195 -54.55 -13 -41.55 -78.42 -61.8 2.45 9.70 \Y
6927 -51.60 -13 -38.60 -78.53 -59.7 2.61 10.71 \Y
3504 -60.20 -13 -47.20 -77.04 -66.6 1.61 8.00 H
5261 -55.19 -13 -42.19 -78.59 -62.4 2.49 9.70 H
Highest 7015 -53.26 -13 -40.26 -78.81 -61.5 2.59 10.83 H
3504 -58.70 -13 -45.70 -76.94 -65.1 1.61 8.00 V
5261 -53.89 -13 -40.89 -78.51 -61.1 2.49 9.70 \Y
7015 -51.86 -13 -38.86 -78.54 -60.1 2.59 10.83 \

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0904

Page Number

Report Version

: B14 of B23
Report Issued Date : Sep. 23, 2015

. Rev. 03

Report Template No.: BU5-FGLTE Version 1.3




saronas. FCC RF Test Report

Report No. : FG571616B

LTE Band 4 /3MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -60.03 -13 -47.03 -76.94 -66.1 1.58 7.65 H
5130 -55.91 -13 -42.91 -78.62 -63.2 2.41 9.70 H
6840 -52.93 -13 -39.93 -78.6 -60.9 2.64 10.61 H
Lowest
3420 -58.83 -13 -45.83 -76.98 -64.9 1.58 7.65 \
5130 -53.91 -13 -40.91 -77.91 -61.2 2.41 9.70 V
6840 -51.93 -13 -38.93 -78.64 -59.9 2.64 10.61 V
3462 -59.96 -13 -46.96 -76.97 -66.2 1.59 7.83 H
5193 -55.85 -13 -42.85 -78.7 -63.1 2.45 9.70 H
Middle 6924 -53.11 -13 -40.11 -78.78 -61.2 2.62 10.71 H
3462 -58.66 -13 -45.66 -76.94 -64.9 1.59 7.83 \
5193 -54.65 -13 -41.65 -78.44 -61.9 2.45 9.70 \Y
6924 -52.11 -13 -39.11 -78.82 -60.2 2.62 10.71 V
3504 -59.70 -13 -46.70 -76.97 -66.1 1.61 8.00 H
5256 -54.88 -13 -41.88 -78.27 -62.1 2.48 9.70 H
Highest 7008 -52.87 -13 -39.87 -78.49 -61.1 2.59 10.82 H
3504 -58.50 -13 -45.50 -76.76 -64.9 1.61 8.00 V
5256 -54.28 -13 -41.28 -78.63 -61.5 2.48 9.70 \Y
7008 -51.87 -13 -38.87 -78.62 -60.1 2.59 10.82 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0904

Page Number
Report Issued Date : Sep. 23, 2015
Report Version
Report Template No.: BU5-FGLTE Version 1.3

: B150of B23

. Rev. 03




saronas. FCC RF Test Report

Report No. : FG571616B

LTE Band 4 /5MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -60.03 -13 -47.03 -76.87 -66.1 1.58 7.65 H
5131 -55.91 -13 -42.91 -78.54 -63.2 2.41 9.70 H
6841 -53.13 -13 -40.13 -78.72 -61.1 2.64 10.61 H
Lowest
3420 -59.03 -13 -46.03 -77.1 -65.1 1.58 7.65 V
5131 -54.91 -13 -41.91 -78.63 -62.2 2.41 9.70 V
6841 -51.73 -13 -38.73 -78.41 -59.7 2.64 10.61 V
3462 -59.86 -13 -46.86 -76.72 -66.1 1.59 7.83 H
5191 -55.85 -13 -42.85 -78.6 -63.1 2.45 9.70 H
Middle 6921 -53.11 -13 -40.11 -78.72 -61.2 2.62 10.71 H
3462 -58.66 -13 -45.66 -77.06 -64.9 1.59 7.83 \
5191 -53.85 -13 -40.85 -77.69 -61.1 2.45 9.70 \Y
6921 -52.11 -13 -39.11 -78.67 -60.2 2.62 10.71 V
3497 -60.12 -13 -47.12 -77.14 -66.5 1.60 7.99 H
5251 -55.28 -13 -42.28 -78.81 -62.5 2.48 9.70 H
Highest 7001 -52.69 -13 -39.69 -78.33 -60.9 2.59 10.80 H
3497 -58.52 -13 -45.52 -76.82 -64.9 1.60 7.99 V
5251 -54.38 -13 -41.38 -78.67 -61.6 2.48 9.70 \Y
7001 -51.69 -13 -38.69 -78.48 -59.9 2.59 10.80 \

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0904

Page Number
Report Issued Date : Sep. 23, 2015
Report Version
Report Template No.: BU5-FGLTE Version 1.3

: B16 of B23

. Rev. 03




saronas. FCC RF Test Report

Report No. : FG571616B

LTE Band 4 /10MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -59.13 -13 -46.13 -76.97 -65.2 1.58 7.65 H
5130 -55.51 -13 -42.51 -78.77 -62.8 2.41 9.70 H
Lowest 6840 -52.23 -13 -39.23 -78.41 -60.2 2.64 10.61 H
3420 -58.03 -13 -45.03 -76.95 -64.1 1.58 7.65 \
5130 -54.11 -13 -41.11 -78.61 -61.4 2.41 9.70 V
6840 -50.43 -13 -37.43 -78.12 -58.4 2.64 10.61 V
3455 -58.99 -13 -45.99 -76.67 -65.2 1.59 7.80 H
5183 -54.84 -13 -41.84 -78.4 -62.1 2.44 9.70 H
Middle 6910 -52.73 -13 -39.73 -78.6 -60.8 2.62 10.69 H
3455 -57.89 -13 -44.89 -76.68 -64.1 1.59 7.80 V
5183 -53.84 -13 -40.84 -78.43 -61.1 2.44 9.70 V
6910 -51.63 -13 -38.63 -78.6 -59.7 2.62 10.69 \Y
3490 -58.85 -13 -45.85 -76.78 -65.2 1.60 7.96 H
5235 -54.27 -13 -41.27 -78.33 -61.5 2.47 9.70 H
Highest 6980 -51.82 -13 -38.82 -78.14 -60 2.60 10.78 H
3490 -57.85 -13 -44.85 -76.93 -64.2 1.60 7.96 V
5235 -53.27 -13 -40.27 -78.23 -60.5 2.47 9.70 V
6980 -51.32 -13 -38.32 -78.24 -59.5 2.60 10.78 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0904
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Report Template No.: BU5-FGLTE Version 1.3




saronas. FCC RF Test Report

Report No. : FG571616B

LTE Band 4 /15MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -59.43 -13 -46.43 -77 -65.5 1.58 7.65 H
5130 -55.21 -13 -42.21 -78.56 -62.5 2.41 9.70 H
Lowest 6840 -52.83 -13 -39.83 -78.59 -60.8 2.64 10.61 H
3420 -58.13 -13 -45.13 -76.95 -64.2 1.58 7.65 V
5130 -53.81 -13 -40.81 -78.52 -61.1 2.41 9.70 V
6840 -51.23 -13 -38.23 -78.49 -59.2 2.64 10.61 V
3450 -59.31 -13 -46.31 -76.99 -65.5 1.59 7.78 H
5175 -54.94 -13 -41.94 -78.41 -62.2 2.44 9.70 H
Middle 6900 -52.14 -13 -39.14 -78.37 -60.2 2.62 10.68 H
3450 -58.11 -13 -45.11 -76.83 -64.3 1.59 7.78 V
5175 -53.94 -13 -40.94 -78.47 -61.2 2.44 9.70 V
6900 -51.44 -13 -38.44 -78.64 -59.5 2.62 10.68 \Y
3480 -59.09 -13 -46.09 -76.82 -65.4 1.60 7.91 H
5220 -55.26 -13 -42.26 -78.46 -62.5 2.46 9.70 H
Highest 6960 -52.25 -13 -39.25 -78.52 -60.4 2.60 10.75 H
3480 -57.79 -13 -44.79 -76.42 -64.1 1.60 7.91 V
5220 -53.56 -13 -40.56 -78.52 -60.8 2.46 9.70 \Y
6960 -51.45 -13 -38.45 -78.56 -59.6 2.60 10.75 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0904
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saronas. FCC RF Test Report

Report No. : FG571616B

LTE Band 4/ 20MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -59.13 -13 -46.13 -76.78 -65.2 1.58 7.65 H
5130 -54.61 -13 -41.61 -78.3 -61.9 2.41 9.70 H
6840 -52.13 -13 -39.13 -78.34 -60.1 2.64 10.61 H
Lowest
3420 -58.13 -13 -45.13 -76.8 -64.2 1.58 7.65 V
5130 -54.81 -13 -41.81 -78.7 -62.1 2.41 9.70 V
6840 -50.93 -13 -37.93 -78.26 -58.9 2.64 10.61 V
3445 -59.23 -13 -46.23 -76.78 -65.4 1.59 7.76 H
5168 -55.43 -13 -42.43 -78.6 -62.7 2.43 9.70 H
Middle 6890 -52.16 -13 -39.16 -78.24 -60.2 2.63 10.67 H
3445 -57.43 -13 -44.43 -76.65 -63.6 1.59 7.76 V
5168 -54.23 -13 -41.23 -78.15 -61.5 2.43 9.70 V
6890 -51.46 -13 -38.46 -78.3 -59.5 2.63 10.67 \Y
3469 -58.83 -13 -45.83 -76.51 -65.1 1.59 7.86 H
5205 -54.96 -13 -41.96 -78.43 -62.2 2.46 9.70 H
Highest 6940 -52.78 -13 -39.78 -78.75 -60.9 2,61 10.73 H
3469 -57.63 -13 -44.63 -76.88 -63.9 1.59 7.86 V
5205 -53.86 -13 -40.86 -78.33 -61.1 2.46 9.70 \Y
6940 -51.08 -13 -38.08 -78.32 -59.2 2.61 10.73 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCC ID : PY7-PM0904
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Report Version
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saronas. FCC RF Test Report

Report No. : FG571616B

LTE Band 7 /5MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5004 -55.54 -25 -30.54 -78.28 -62.9 2.34 9.70 H
7501 -52.53 -25 -27.53 -78.69 -61.9 2.43 11.80 H
Lowest 10001 -51.90 -25 -26.90 -79.19 -61.4 2.70 12.20 H
5004 -54.14 -25 -29.14 -77.97 -61.5 2.34 9.70 V
7501 -50.73 -25 -25.73 -78.44 -60.1 2.43 11.80 V
10001 -49.60 -25 -24.60 -79.44 -590.1 2.70 12.20 V
5064 -56.07 -25 -31.07 -78.65 -63.4 2.37 9.70 H
7598 -51.84 -25 -26.84 -78.81 -61.3 2.40 11.86 H
Middl 10131 -52.34 -25 -27.34 -79.88 -61.9 2.70 12.25 H
adle 5064 -54.97 -25 -29.97 -78.62 -62.3 2.37 9.70 \
7605 -50.03 -25 -25.03 -78.87 -59.5 2.40 11.86 \Y
10140 -49.54 -25 -24.54 -79.64 -59.1 2.70 12.26 V
5136 -55.32 -25 -30.32 -78.14 -62.6 2.42 9.70 H
7696 -51.15 -25 -26.15 -77.82 -60.7 2.37 11.92 H
Highest 10261 -51.29 -25 -26.29 -79.13 -60.9 2.69 12.30 H
5136 -54.52 -25 -29.52 -78.15 -61.8 2.42 9.70 V
7696 -49.55 -25 -24.55 -77.94 -59.1 2.37 11.92 V
10261 -48.89 -25 -23.89 -79.36 -58.5 2.69 12.30 \

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0904
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Report Version
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saronas. FCC RF Test Report

Report No. : FG571616B

LTE Band 7 /10MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5004 -55.14 -25 -30.14 -78.19 -62.5 2.34 9.70 H
7501 -52.43 -25 -27.43 -78.51 -61.8 2.43 11.80 H
Lowest 10002 -52.20 -25 -27.20 -79.5 -61.7 2.70 12.20 H
5004 -54.74 -25 -29.74 -78.37 -62.1 2.34 9.70 V
7501 -50.73 -25 -25.73 -78.67 -60.1 2.43 11.80 V
10002 -49.70 -25 -24.70 -79.45 -59.2 2.70 12.20 V
5064 -55.57 -25 -30.57 -78.41 -62.9 2.37 9.70 H
7591 -51.75 -25 -26.75 -78.64 -61.2 2.40 11.85 H
Middl 10122 -51.95 -25 -26.95 -79.52 -61.5 2.70 12.25 H
adle 5064 -54.57 -25 -29.57 -78.18 -61.9 2.37 9.70 V
7591 -50.15 -25 -25.15 -78.54 -59.6 2.40 11.85 V
10122 -49.35 -25 -24.35 -79.44 -58.9 2.70 12.25 V
5124 -55.21 -25 -30.21 -78.23 -62.5 2.41 9.70 H
7681 -51.26 -25 -26.26 -78.16 -60.8 2.37 11.91 H
Highest 10242 -51.50 -25 -26.50 -79.35 -61.1 2.69 12.30 H
5124 -54.41 -25 -29.41 -78.31 -61.7 2.41 9.70 V
7681 -49.86 -25 -24.86 -78.07 -59.4 2.37 11.91 V
10242 -48.80 -25 -23.80 -79.55 -58.4 2.69 12.30 \

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

FCC ID : PY7-PM0904
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saronas. FCC RF Test Report

Report No. : FG571616B

LTE Band 7 /15MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5004 -55.84 -25 -30.84 -78.43 -63.2 2.34 9.70 H
7502 -52.53 -25 -27.53 -78.64 -61.9 2.43 11.80 H
Lowest 10003 -52.30 -25 -27.30 -79.48 -61.8 2.70 12.20 H
5004 -54.44 -25 -29.44 -78.16 -61.8 2.34 9.70 V
7502 -50.53 -25 -25.53 -78.31 -59.9 2.43 11.80 V
10003 -49.20 -25 -24.20 -78.9 -58.7 2.70 12.20 V
5052 -55.47 -25 -30.47 -78.23 -62.8 2.37 9.70 H
7585 -52.25 -25 -27.25 -78.87 -61.7 2.40 11.85 H
Middl 10113 -52.55 -25 -27.55 -79.93 -62.1 2.70 12.25 H
adle 5052 -54.77 -25 -29.77 -78.43 -62.1 2.37 9.70 V
7585 -50.25 -25 -25.25 -78.57 -59.7 2.40 11.85 V
10113 -49.65 -25 -24.65 -79.83 -59.2 2.70 12.25 V
5112 -55.80 -25 -30.80 -78.39 -63.1 2.40 9.70 H
7667 -51.18 -25 -26.18 -77.88 -60.7 2.38 11.90 H
Highest 10223 -51.61 -25 -26.61 -79.51 -61.2 2.69 12.29 H
5112 -54.60 -25 -29.60 -78.3 -61.9 2.40 9.70 \
7667 -49.78 -25 -24.78 -78.07 -59.3 2.38 11.90 V
10223 -49.01 -25 -24.01 -79.58 -58.6 2.69 12.29 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
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Report No. : FG571616B

LTE Band 7/ 20MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5004 -55.14 -25 -30.14 -78.03 -62.5 2.34 9.70 H
7503 -52.73 -25 -27.73 -78.74 -62.1 2.43 11.80 H
L 10004 -52.30 -25 -27.30 -79.39 -61.8 2.70 12.20 H
owest 5004 -54.54 -25 -29.54 -78.31 -61.9 2.34 9.70 V
7502 -51.13 -25 -26.13 -78.93 -60.5 2.43 11.80 V
10004 -49.80 -25 -24.80 -79.52 -59.3 2.70 12.20 V
5052 -55.87 -25 -30.87 -78.58 -63.2 2.37 9.70 H
7578 -51.86 -25 -26.86 -78.44 -61.3 2.40 11.85 H
Middle 10104 -52.55 -25 -27.55 -79.9 -62.1 2.70 12.24 H
5052 -54.57 -25 -29.57 -78.16 -61.9 2.37 9.70 V
7578 -49.86 -25 -24.86 -78.33 -59.3 2.40 11.85 \Y
10104 -49.35 -25 -24.35 -79.44 -58.9 2.70 12.24 V
5100 -55.59 -25 -30.59 -78.36 -62.9 2.39 9.70 H
7653 -51.39 -25 -26.39 -78.1 -60.9 2.38 11.89 H
Highest 10204 -51.91 -25 -26.91 -79.65 -61.5 2.70 12.28 H
5100 -54.39 -25 -29.39 -78.14 -61.7 2.39 9.70 \
7653 -49.59 -25 -24.59 -77.91 -59.1 2.38 11.89 V
10204 -49.31 -25 -24.31 -79.75 -58.9 2.70 12.28 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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